Scenario Studies into Advanced Particle
Removal in the Physical-Chemical
Pre-treatment of Wastewater

Arjen Frans van Nieuwenhuijzen






Scenario Studies into Advanced Particle
Removal in the Physical-Chemical
Pre-treatment of Wastewater

Proefschrift
ter verkrijging van de graad van doctor
aan de Technische Universiteit Delft,
op gezag van de Rector Magnificus prof.dr.ir. J.T. Fokkema,

voorzitter van het College voor Promoties,
in het openbaar te verdedigen

op maandag 21 januari 2002 te 13.30 uur
door

Arjen Frans VAN NIEUWENHUIJZEN

civiel ingenieur
geboren te Dordrecht

Scenario Studies into Advanced Particle Removal
in the Physical-Chemical Pre-treatment of Wastewater



Dit proefschrift is goedgekeurd door de promotoren:
[...]
food-to-micro-organism (F/M) ratio to be disposed. The recycle water from the
sludge digestion and dewatering is returned to the influent stream.

24 Scenario Studies into Advanced Particle Removal
in the Physical-Chemical Pre-treatment of Wastewater



Physical-chemical Biological and / or Effluent polishing
pre-treatment physical-chemical post-treatment (optional)

-
Influent I Effluent
Water treatment —" — _>: |_‘

system: A T : ———d

Environmental criterid | e ............................................
Costs Recycle flow of rejected sludge
vater + water from pre-thickening :

L - -
Pre-thickening \ 4 :
to 6% d.s. L1
(gravitational & mechanical) !

I
I
Sludge treatment : Total energy
I
1

system: 1. (TEL-installation
Environmental criterig Sludge digestion plant e e
Costs

I

I

- I

Dewatering !

to 25% d.s. H
(centrifuge + polymers) - Legend

Wastewater
_>

Final sludge - ,_____Y _____ . ---J Recycleflow
g';apfgisea?t and : Transport : ........... > Slud
i Incineration | udge
! Landfill |
1

Costs (€ 400.- / ton d.s.)

2.3 Design and evaluation model DEMAS

For the design and evaluation of the wastewater treatment scenarios a design
and evaluation model entitted DEMAS was developed. DEMAS
(Dimensionerigs- en Evaluatiemodel voor AfvalwaterSystemen) is the Dutch
abbreviation for ‘Design and Evaluation Model for WAstewater treatment
Scenarios’. The model consists of a comprehensive and detailed data base of
necessary technical information concerning various unit processes (e.g. design
parameters, energy consumption, treatment efficiencies, unit operation costs,
etc.), which can be selected and combined. In DEMAS, unit processes can be
combined to compose complete wastewater treatment scenarios, consisting of
a wastewater treatment system and a sludge handling system. Through
aggregation, the environmental interventions and the net present values can be
determined per unit process or per scenario. From these, individual unit
processes as well as complete treatment scenarios can be evaluated and
compared. DEMAS was developed further during the research by adding
gathered research results, newly found figures from the literature as well as
data from practical experiences. Finally, DEMAS" was created, which was more
adequate, flexible and user-friendly. The preliminary evaluation results that will
be shown in this chapter were derived by calculations with the first edition of
DEMAS. Further on in this dissertation, a final evaluation is described that uses
DEMAS" as calculation and evaluation tool. The design and evaluation model
will be explained below as the final DEMAS" version. The original DEMAS has
been extensively described in other earlier published work [Nieuwenhuijzen,
van et al. (1998), Mels et al. (1998), STOWA (1998)].

Scenario Studies into Advanced Particle Removal 25
in the Physical-Chemical Pre-treatment of Wastewater



Structure and flow sheets of DEMAS”
DEMAS was originally created as a supporting calculation tool to design and
evaluate treatment scenarios. DEMAS and DEMAS" are build as spreadsheet
models in Microsoft® Excel 97 SR-2.

The structure of DEMAS is presented in a flow diagram in figure 2.2 and
consists of input and output modules and calculation modules. The individual
modules (see figure 2.2) stand for different units of the wastewater treatment
system: pre-treatment, post-treatment and sludge handling.

In DEMAS, the first input module concerns the raw wastewater influent
composition. Water quality and quantity parameters and particle distribution
data can be submitted.

Next to the influent composition, the input module ‘pre-treatment’ is used
to design the desired pre-treatment techniques by adding design parameters
and removal efficiencies.

Fed by these input data a calculation module calculates the primary effluent
composition and the primary F/M ratio and composition by using mass balances
and removal efficiencies. The calculation results are input data for the modules
‘sludge treatment’ and ‘post-treatment’ and are completed with external input
design data for the post-treatment and the sludge treatment modules.

Pre-treatment, post-treatment and sludge handling system are handles in
three individual calculation modules. In addition, the environmental interventions
and costs are calculated for each applied unit process in these calculation
modules

The pre-treatment and post-treatment modules are linked up to form the
water system for which the final effluent quality, the environmental interventions
and the costs are derived. The calculated total F/M ratio is looped back into the
input module ‘sludge treatment’. In parallel, the sludge system is designed by
identifying the recycle water flows, the final F/M ratio, the environmental
interventions and the costs. The recycle water flows are combined and returned
to the influent composition input module. By an iteration process of a maximum
of 1,000 calculation steps and a maximum final difference of 0.01, the
wastewater influent composition is recalculated and the complete wastewater
and sludge treatment system are actualised.

The final output module collects all the environmental interventions and cost
figures of the designed wastewater treatment system. The output data can be
saved in a data file, from where tables and graphs can be built for further
evaluation.

26 Scenario Studies into Advanced Particle Removal
in the Physical-Chemical Pre-treatment of Wastewater



)

I—————————————————————————.

|
\ 4 |

SN 2

INPUT

Influent characteristics
Flow (dwf/ swf/Qaverage)
COD (%particles%soluble)
BOD (%particles%soluble)
N (%particles%soluble)

- >

Pre-treatment
Design criteria:
- surface loading
- tank lay out
- dosage

INPUT

|
|
|
|
|
|
|
|
| |
CALCULATION I I
| MODULE L |
~ Primary effluent - |
» COD, BOD, N, P ‘ |
. ~ INPUT
Primary sludge \ Sludge treat ¢
Dry solids - 7 Designucr;:.:::rir;?a e 4- - !
. tent :
Organic conten r - solids load | |
I | - retention time | |
- gas production I |
[ I I
INPUT I | |
Post-treatment | | I
|:> Design criteria: | |
- sludge age I v [ |
- sludge concentration | |
- yield || | CALCULATION
|| MODULE | |
I Sludge | |
\_/’ | treatment
* I | |
\ 4 1
CALCULATION CALCULATION | | |
MODULE MODULE |
Post-treatment Pre-treatment I I I
| |
A 4”7 | v I
I |
OUTPUT OUTPUT |
Water system: | Sludge system:
Effluent Recycle water = = = = = = _—— -’l

Sludge production —

Costs...

Environmental interventions

—_—

Final sludge production
Environmental criteria
Costs...

>

-

4="

OUTPUT

(energy footprint,

Costs ...

Total wastewater

treatment system:
Effluent (COD, N, P, TSS)
Environmental interventions

chemicals, sludge)

Legend:

|:> Input data

Internal data flow

- '> and data output

Figure 2.2: Flow diagram of DEMAS”

Scenario Studies into Advanced Particle Removal
in the Physical-Chemical Pre-treatment of Wastewater

27




Input screens

The first input screen, entitled 'Influent composition' (see figure 2.3), data
regarding the composition of the wastewater influent have to be submitted. The
basic input data are the concentrations of COD, BOD, nitrogen and phosphorus
in the incoming wastewater. These data have to be collected by sampling and
analytical tests. Next to the concentrations, the distribution of the contaminants
over particle fractions is asked for. If this information is not available, the
standard influent characteristics can be used, but an extensive wastewater
fractionation and characterisation programme will provide information that is
more representative.

THEORETICAL INFLUENT COMPOSITION INCLUSIVE REJECT WATER STREAM

CODypa = 600 rrigy! Basic COD | 600 [mgy
CODparticles 384 ol Soluble COD 36%
COD:qble 216 mg/l COD related to particles B4 %
BODs = 220 g/ Suspended COD 39%
BODparticles 114 mo/l Colloidal COD 26%
BOD:oble 106 rrgdl CODpanicles £ TSS 15
Motz = 62 mo/l Basic BODs 220( mgn
Nparticles 9 g Soluble BOD 48%
Psaluble 523 mafl BOD related to particles 52%
Pictal = 11,8 mog/l BODpanicles / T3S 0,45
Ppartictes 4.2 myl Basic nitragen 55| man
Peoluble 75 mg Soluble M 83%
Total suspended solids® 250 g/l M related to paricles 17 %
* Particulate matter = 0,45 mu Mpartictes £ THS 0,04
Basic phosphorus 9.0/ magA
Soluble P 53%
P related to paricles 47 %
Prarticles { TS5 002
Inorganic TSS in sludge 20%
Inorganic BioS3 in sludge 18%

Figure 2.3: Example of the input screen ‘Influent composition’

From the influent composition screen, the user is led to the input section 'Design
criteria' (see figure 2.4 as an example). In this section, data have to be filled in
regarding plant layout and hydraulic capacity. In addition, economical data, e.g.
energy costs, inflation figures and interest rates, are requested for the costs
calculations. Further on, the design parameters of the unit processes have to be
submitted. For each unit process it has to be indicated whether it is to be
designed on dry weather flow (dwf) or storm weather flow (swf). Automatically,
the design flow is calculated and for each desirable unit process, the lay-out
appears on screen, resulting in a provisional layout. Parallel to the design, the
cost calculations have been conducted, which result in the net present values
for each unit process.

In this section, both, the wastewater system and the sludge handling system
can be designed via individual input screens.

28




Input flow data

Input economical data
Submit energy price per Kvh
Interest rate per year over the upcorming 30
Inflation rate per year over the upcoming 30
Inflation rate for membrane per year aver the upcarming 10 year
Inflation rate energy price
Inflation rate chemical price
Depreciation period for civil investments
Depreciation period for electro-mechanical

Submit flow per p.e.

Submit number of connected p.e.
Resulting storm weather flow (swf)
Resulting dry weather flow {dwf)
Resulting average daily flow

Resulting water density

Input design criteria bar screen
Submit flove swf ar dwf
Resulting design flow =
Submit maximum bar width

Submit minimal mesh width
Submit bar angel

Submit average influent temperature

Day flow per p.e. = 150 Wp.e. day
Population leading = 100.000) fp.e.
S = 3.000 m3h
daf = 1.000 rm3h
Qaverage = 20477 m3d
7= 1s0]C [8-25 °C]
939 1 kgfm3
K energy = 0,07 [Euro (E) per Kvvh
R= 55%
| = 25% realistic inter
25%
| energy = 25%
| chermicals = 25%
A civil = 30| year
Amie = 15| year
Designing an chwf ar swf
3.000 m3‘h
b= 0,005|m [0005 - 0,015 m]
d= 0,003 |m [0,003 - 0,008 m]
a= B0|° [55° - B57]

3 0%

Figure 2.4: Part of the input section ‘Design criteria’

In the 'Scenario output' screen (shown with the reference scenario in figure 2.5)
the desired treatment scenario can be built from the available treatment units by
selecting a unit process for the pre-, post- and - if necessary - an additional

treatment step.

~Figure 2.5: Example of a part of the 'Scenario output’ sc

Pre-treatment  |vbi (REF, vBT, ¥BETFPE, FLOTPE, DIF, DIFFE, DMF, Atrap, DMNatr{Supended COD = 39%
Fost-treatment [las (Las, Has, sod, mbr, nitriet, ro, ionf, ionb) Colloidal COD = 25%
Additional geen {filter; geen) COD related to paricles  B4%
Environmental intervention ||[Total water systemn scenario:  [Pre-treament Post-treatment
for LCA in water system Pre-zettling Lowy Ioaded activated sludge tank+pos
(inclusive bar screen and sand trap)
Enerqy
Energy consumption 2.626.000 K hry 7% 155,000 Kkl 93% 2.441.000 KWy
Sludge from water system
Sludge production 2007 tond=sty|  27% 5534 tond.=s. T3% 1473 ton d.s.
Dy solids content 0,6% 0,75 0,5%
COrganic matter content T2% S0 1=l
Effluent quality
CoD 50 mga 435 mgi a0 mgd
BOD 10 mga 186 moi 10 mga
] 10 mga 59 mgi 10 mga
F 1,0 mgA 10,1 mga 1.0 mgd
TSS 10 mga 175 moi 10 mga
BOCM-r 3.1
Chemical consumption
Coagulant (FeCl3) 0,0 tonsty 0,0 torty
Flocculant (polymers) 0,0 tondy 0,0 tornty
Methanaol f others 0 tonty - tonty
Space requirement - -
of water system
Mett foctprint 9.770 m2 129% 1457 m2 55% 3616 m2
Costs water system
Tatal market value E 22.845.768.- E 2.803.908 - E 181788589 ,-
P Ciwil & Eitd E 15.199.000,- E 2222615 - E 12.8975.299 -
P, Maintenance E 2.041.000,- E 318100 - E 1.723.003,-
MR W Eneroy E 3.743.000,- E 263.193 - E 3.479.557 -
P& Chemicals E - E - E -
[P Staff lakour E 1.862.768,- E E

reen (wastewater system only)

29




The output screen presents the overall calculated lay-out and environmental
interventions as well as the costs calculated as net present values of the
complete treatment scenario and for the individual wastewater system or sludge
system.

From this output screen, data files can be generated and graphics can be made
by which different treatment scenarios can be compared and evaluated.

Removal efficiencies and primary effluent composition
The effluent composition of the applied pre-treatment steps in DEMAS” is based
on the efficiencies found in experimental research, practical application and
literature review. The effluent composition of the pre-treatment steps - the so-
called primary effluent - determines the pollutant load of the post-treatment and
the composition of the primary sludge.

The most actual version of DEMAS®, uses the removal efficiencies and
primary effluent compositions per pre-treatment unit process shown in table 2.4.

Table 2.4: Removal efficiencies and primary effluent compositions per pre-
treatment unit (excluding N and P addition from recycle water flows)

removal efficiencies of PST + Flotation DCMF + A-step + Den. A-
pre-treatment techniques PST PE + PE DIF Fe DMF PE step + PE
particle related 30% 80% 85% 50% 60% 100% 60% 70%

‘soluble’ 0%

5%

10%

0%

5%

15%

20%

50%

coﬁgz:;:on primary effluents (without additional N and P from recycle water)

i + - + -

PST Piz + FI:t;tlEon DCMF DC|':V(LF DMF A s;;p sIt)eepn-.'-;?:,E
COD total (mg O2/l) 600 485 282 252 408 359 184 239 223
COD particles 384 269 77 58 192 154 0 77 115
COD soluble 216 216 205 194 216 205 184 162 108
BODs (mg O2/1) 220 186 123 112 163 146 90 128 140
BOD particles 114 80 23 17 57 46 0 23 34
BOD soluble 106 106 100 95 106 100 90 106 106
N total (mg N/I) 55.0 52.2 47.5 471 50.3 49.4 45.7 47.5 48.5
N particles 9.3 6.5 1.8 1.4 4.6 3.7 0.0 1.8 2.8
N soluble 45.7 45.7 45.7 45.7 45.7 45.7 45.7 45.7 45.7
P total (mg P/l) 9.0 7.7 5.6 5.4 6.9 35 4.8 5.6 6.0
P particles 4.2 3.0 0.8 0.6 21 1.7 0.0 0.8 1.3
P soluble 4.8 4.8 4.8 4.8 4.8 1.8 4.8 4.8 4.8
particles (mg TSS/I) 250 175 50 38 125 100 0 50 75
BOD/N 4.0 3.6 2.6 2.4 3.2 3.0 2.0 2.7 2.9

PST = primary sedimentation tank, PE = polymer dosage, DCMF = direct coarse media filtration
(discontinuous), DMF = direct membrane filtration, A-step = aerated A-step, Den. A-trap =
denitrifying A-step (see appendix C)

30

in the Physical-Chemical Pre-treatment of Wastewater

Scenario Studies into Advanced Particle Removal



N and P content of the recycle water from sludge pre-thickening and dewatering
The nutrient rich water that is rejected in the pre-thickening, digestion and
dewatering units in the sludge treatment is recycled as influent flow. The influent
volume is increased by the recycle water flow by about 10%, depending of the
variable calculated incoming and fixed outgoing (of 25%) dry solids content of
the sludge. The recycle water is enriched with ammonia-nitrogen and
phosphate-phosphorus, since these components are released in the digestion
process as is explained below.

The additional nutrient load from the primary sludge to the wastewater influent

is calculated with the following assumptions:

» After removal in the physical-chemical pre-treatment, the primary sludge will
be thickened mechanically, without the further release of nutrients.

* In the sludge digestion process 50% of the organic material in the primary
sludge is digested following equation (2.5), by which ammonia and
phosphates are released:

CaH,ONgPe — CO;, + CH4 + NH4-N + PO4-P + energy + cellular material (2.5)

» The biomass yield of the anaerobic bacteria in the disgestion process is low,
by which the nutrient uptake by these bacteria is assumed neglible.